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eONE-SIXTY SL CF4 

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

1 A2300000729 BOLT M6x1 OD15/17mm L69mm 1

2 A2221000040 BEARING 172607V-2RS OD26mm ID17mm W7mm 1

3 A2294000102 WASHER OD21mm ID17.1mm H3mm 1

4 A2294000016 WASHER OD19mm ID15.1mm H3mm 3

5 A2221000043 BEARING 3802V-2RS OD24mm ID15mm W7mm 3

6 A2300000609 SCREW M10x1 L15mm 15~17 1

7 A2300000736 BOLT M6x1 OD10mm L39mm 1

8 A2298000113 SCREW M6x1 L16mm 8~10 2

9 A2294000196 WASHER for M6 sunkenhead screw OD16mm 4

10 A2300000693 BOLT M6x1 OD12mm L62mm 1

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

11 A2300000737 SCREW M8x1 L49mm 18~20 1

12 A2294000224 LOCK RING for ID21 1

13 A2294000223 WASHER OD12.1mm ID15.5mm H3mm 2

14 A2221000035 BEARING 6801V-2RS OD21mm ID12mm W5mm 2

15 A2031000097 LINK 1

16 A2262000059 WASHER OD15.5mm ID12.1mm H31mm 1

17 A2300000743 SCREW M15x1 L20.5mm 23~25 2

18 A2294000225 LOCK RING for ID24 2

19 A2302000109 NUT M15x1 flipchip 2

20 A2292000141 WASHER OD13mm ID9mm H1mm 1

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

1 A2191000232 HEAD SET Acros AZA-717 1

4 A2298000144 SCREW M5x0.8 L10mm 3~5 2

5 A9082000114 BOSCH OEM PART Bosch PT400 1

6 A2258000233 MOUNT Cable Rail - Loop 2

7 A2258000234 MOUNT Cable Rail - Base 1

8 A2300000256 SCREW M4x0.7 L10mm 3~5 1

9 A2298000154 SCREW M5x0.8 L12mm 4~6 6

10 A2302000102 NUT Bosch Motor Nut 2

11 A2298000160 SCREW M4x0.7 L10mm 3~5 7

12 A2158000112 PROTECTOR for right chain stay 1

13 A2263000065 PROTECTOR for motor right side 1

14 A9003000068 BOSCH OEM PART Bosch BDU3145 SX 1

15 A2263000066 PROTECTOR for motor left side 1

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

16 A2311000149 RD-HANGER UDH 1

17 A2002000135 THRU AXLE
EXPERT TR;  
L=178.5mm M12x1 TL=13.5mm

1

18 A2258000187 MOUNT Bosch Mount for speed sensor 1

19 A9061000102 BOSCH OEM PART Bosch speed sensor 1

20 A2158000113 PROTECTOR for left chain stay 1

21 A2262000057 BOSCH OEM PART Bosch motor screw sleeve 2

22 A2300000672 SCREW Bosch motor screw short 30 1

23 A2300000671 SCREW Bosch motor screw long 30 1

24 A2263000062 MOUNT for charging port 1

25 A2298000448 SCREW screw for plastic part 1

26 A2116000284 FENDER 1

27 A2143000123 BLIND PLUG for fender holes 2

28 A2143000160 CABLE PLUG for speed sensor cable 2

SUSPENSION HARDWARE – AM0

SMALL PARTS – AM6


